
INNOVATIVE

APPLICATIONS

IN WATER REUSE:

TEN CASE STUDIES



IInnnnoovvaattiivvee  AApppplliiccaattiioonnss  iinn  WWaatteerr  RReeuussee::
TTeenn  CCaassee  SSttuuddiieess

James Crook, Ph.D., P.E.

Water Reuse Consultant

Boston, Massachusetts

Alexandria, VA



iiii



DDiissccllaaiimmeerr
The preparation of this report was sponsored by the WateReuse Association. WateReuse
and its Board of Directors assume no responsibility for the content of the report in this
publication or for the opinions or statements of facts expressed in the report. The mention
of trade names for commercial products does not represent or imply the approval or
endorsement of the WateReuse Association. This report is published solely for informa-
tional purposes.

For more information, contact:
WateReuse Association 
1199 North Fairfax Street, Suite 410
Alexandria, VA  22314
Phone:  (703) 548-0880
Fax:  (703) 548-5085
www.WateReuse.org
h2o@watereuse.org

© Copyright 2004 by the WateReuse Association. All rights reserved. Permission to copy
must be obtained from the WateReuse Association.

Printed in the United States of America

iiiiii



iivv

FFoorreewwoorrdd

The water reuse industry has experienced rapid growth as well as tremendous

changes over the last few years. The worldwide need for alternative water supplies

due to increasing demand from population growth and other factors is the prime moti-

vation for these changes. Although a number of communities in the United States and

abroad have been involved in water reuse for many years, there is a rapidly growing

interest in the beneficial reuse of municipal wastewater effluent and other alternative

sources of water supply. While several states (e.g., California, Florida, Arizona, and

Texas), have practiced water reuse for many years, it is now being recognized as an

integral component of water resources management in many other states as well. 

As more communities are expanding their water reuse efforts or considering water

reuse for the first time, there is an increasing need to share information on successful

water reuse projects. The WateReuse Association is committed to supporting the devel-

opment of new water reuse projects by demonstrating the societal benefits of water

reuse, including economic, environmental, and human health benefits. The purpose of

this publication is to document the success of 10 diverse water reuse projects in the

United States. In response to the need for alternative water supplies, the water utilities

that sponsored these projects have embraced the concept of more sustainable water

supplies through water reuse. They have accomplished this in a variety of innovative

and nontraditional ways.

The WateReuse Association is a non-profit organization whose mission is to advance

the beneficial and efficient use of water resources through education, sound science,

and technology using reclamation, recycling, reuse and desalination for the benefit of

our members, the public, and the environment. The Association supports water proj-

ects that increase high-quality water supplies from treated municipal and industrial

effluents, stormwater, agricultural drainage, and sources with high salinity such as 

seawater and brackish water. The Association accomplishes these goals through: 

1) sponsoring research that advances the science of water reuse and desalination and

supports the Association’s commitment to providing high-quality water, protecting pub-

lic health, and improving the environment; 2) reaching out to members, the public,



vv

and local leaders and officials with information that communicates the value

and benefits of water reuse; and 3) encouraging more Federal and state sup-

port for water reuse, including funding for scientific research and implementa-

tion of local projects. More information about WateReuse can be found on the

Association’s website at: www.WateReuse.org.

This publication would not be possible without the significant efforts of Dr. Jim

Crook, the primary author of the case studies. The Association is also greatly

appreciative of the cooperation of the water reuse utilities and agencies dis-

cussed in the 10 case studies. These utilities and agencies provided much of

the underlying information for the case studies and assisted in the review of

the summaries. The WateReuse Association is grateful for their efforts. The

Association hopes that you benefit from their experiences.

G. Wade Miller

Executive Director

WateReuse Association



vvii



11

Hampton Roads Sanitation District 2

Irvine Ranch Water District 6

Montebello Forebay Groundwater Recharge Project 10

Monterey County Water Recycling Projects 14

Orange County Water District 18

Pinellas County’s Reclaimed Water Program 22

San Antonio Water System 26

St. Petersburg, Florida 30

Water Conserv II 34

West Basin Municipal Water District 38

CCoonntteennttss



BBaacckkggrroouunndd
Hampton Roads Sanitation District

(HRSD), a political subdivision of the
Commonwealth of Virginia, is located in
southeastern Virginia. HRSD was created
by public referendum in 1940 to eliminate
sewage pollution in the tidal waters of the
Chesapeake Bay. HRSD’s service area
includes 17 cities and counties of southeast
Virginia, an area of over 3,100 square
miles with a population of 1.5 million. It
operates nine major wastewater treatment
plants in Hampton Roads and four smaller
plants on the Middle Peninsula having a
combined capacity of 231 million gallons
per day (mgd).

Water reuse has been a goal at HRSD
since the mid-1980s, when the district
began discussions with water purveyors to
use reclaimed water for nonpotable appli-
cations in lieu of potable water. These
efforts came to fruition in 1996 when the
Amoco Yorktown Refinery (subsequently
sold to Giant Industries, Inc.) expressed
interest in using reclaimed water. At that
time, the refinery was using potable water
supplied by the Newport News Water
Works as its source of cooling and process
water. Projected increases in the cost of
potable water led the refinery to seek a less
expensive water source. The cost to
upgrade treatment at the refinery’s own
1.5 mgd wastewater treatment facility rep-
resented a large capital investment by the

refinery; hence, a logical option was to
consider the use of reclaimed water from
HRSD’s York River Treatment Plant (YRTP),
located adjacent to the refinery. 

Negotiations were soon underway and a
contract between HRSD and the refinery
was signed in December 2000. The con-
tract included a 20-year agreement for
production and delivery of reclaimed water
to Giant Industries’ Yorktown Refinery and
water quality objectives based on the uses
of the water at the refinery. Construction of
facilities at the YRTP to produce 0.5 mgd of
reclaimed water for use at the refinery
began soon after that time, and the project
became operational in July 2002. During
the first year of operation, reclaimed water
use at the refinery averaged about 0.4
mgd, which is 80 percent of the project’s
anticipated usage of 0.5 mgd. The water
reuse facilities are collectively called the
James River Water Reclamation Facility.

PPrroojjeecctt  DDeessccrriippttiioonn
The Yorktown Refinery, built in 1956,

processes 60,000 barrels (2.5 mgd) of
crude oil per day to produce gasoline,
diesel fuel, heating fuel, and other prod-
ucts. The refinery categorizes its non-
potable water as either service water or
boiler feed water. Reclaimed water is used
for the following service water applications:
cooling; crude oil desalting; coke cutting;
miscellaneous uses such as rinsing and

22

HHaammppttoonn  RRooaaddss  SSaanniittaattiioonn  DDiissttrriicctt



chemical mixing; charge water for the fire
protection system when it is not in use (York
River water would be used during actual
firefighting); and irrigation of trees.

The source of the reclaimed water is
HRSD’s York River Treatment Plant (YRTP),
located in York County. The influent to the
plant is mostly domestic wastewater, as
there is little industrial wastewater input to
the sewerage system. Not including the
addition of sidestream treatment to pro-
duce reclaimed water for the refinery, the
YRTP has conventional activated sludge
secondary treatment, chemical phosphorus
removal, and disinfection using sodium
hypochlorite. The effluent is dechlorinated
prior to discharge to the York River. The
wastewater treatment plant has a permitted
capacity of 15 mgd and a current average
flow of about 10.5 mgd.

The reclaimed water agreement between
HRSD and the refinery consummated in
2000 included water quality limits recom-
mended by a committee of regional juris-
dictions (including HRSD), the refinery, and
the Virginia Departments of Health and
Environmental Quality. The reclaimed
water limits include the following:

• Reclaimed water quantity: 0.5 mgd;

• Chemical oxygen demand: <40 mg/L;

• Total suspended solids: <10 mg/L;

• NH3; <2.0 mg/L;

• Phosphorus: <2.0 mg/L;

• Turbidity: <5 NTU;

• Fecal coliforms: <200/100 mL;

• Chlorine residual: ≥ 0.5 mg/L;

• pH: 6.0-9.0;

• Calcium: no significant increase; and

• Sodium: no significant increase.

Water quality data from YRTP indicated
that the existing activated sludge 
treatment process could not consistently
meet the ammonia limit during cold 
weather and could not meet the turbidity
limit on a consistent basis. After investigat-
ing several ammonia removal processes,
biological nitrification using a sequencing
batch reactor (SBR) was selected as the
most reliable and cost-effective technology
to produce reclaimed water for the 
refinery’s applications.

Prior to conception of this project, HRSD
investigated the possibility of adding filtra-
tion at its wastewater treatment plants to
produce water appropriate for reuse appli-
cations. Pilot plant studies conducted in
1998 to evaluate the performance of a
cloth-membrane automatic backwash disk
filter indicated that the filter was capable of 33

York River
Treatment Plant



reliably producing effluent having turbidity
less than 1 NTU. Thus, a cloth media disk
filter was selected as the tertiary filtration
unit process for the treatment of reclaimed
water to be used at the refinery.

The selected reclaimed water treatment
train, which provides 0.5-mgd capacity
sidestream treatment of primary effluent at
YRTP, is as follows: biological oxidation and
nutrient removal using an SBR; an equal-
ization tank; disinfection (chlorine is added
to the equalization tank); filtration; and
final disinfection. The product water is
pumped through a 2,800-foot pipeline to
a 3.6 million gallon storage tank at the
refinery. Primary effluent was chosen over
secondary effluent as the source water to
the reclaimed water treatment system
because the higher BOD concentration in
primary effluent results in a stable concen-
tration of heterotrophic and nitrifying bac-
teria in the SBR, thus ensuring sufficient
biomass to produce a settleable floc.

Because YRTP normally nitrifies during
the warmer months, it was originally antici-
pated that the SBR would be operated only
in the winter. It has since been determined
that it is less expensive to operate the unit
year round. The reclaimed water facilities
were designed so they could be relocated
to another site in the event that YRTP
implements full scale nitrogen removal in
the future.

The quality of the reclaimed water pro-
duced at the James River Water
Reclamation Facility is considerably better
than that required by the 2000 agreement
and easily meets all reclaimed water treat-
ment and quality requirements contained
in the most current Virginia Department of
Environmental Quality draft regulations for
irrigation and industrial uses (i.e., cooling,
boiler feed, process water, and fire protec-
tion). Average values for selected parame-

ters and constituents in the product water
are as follows:

• pH: 7.0;

• Fecal coliforms: <1/100 mL;

• Turbidity: 0.7 NTU;

• Total suspended solids: <1 mg/L;

• Biological oxygen demand: 4 mg/L;

• NH3: 0.4 mg/L; and

• Total phosphorus: 1.4 mg/L.

PPrroojjeecctt  BBeenneeffiittss
The use of reclaimed water at the

Yorktown Refinery results in reduced costs
to the refinery for process water while pro-
viding a drought proof source of water. At
the same time, Newport News Water
Works conserves its potable water
resources, and HRSD reduces the nutrient
load released to the York River, which is a
tributary of the Chesapeake Bay.  

FFuunnddiinngg  aanndd  CCoossttss
The total capital costs of the project are

estimated to be $2.6 million.
Approximately $1.6 million of the total will
be funded through the Virginia DEQ’s
Wastewater Revolving Loan Program. This
is the first water reuse project funded
through this program. The O&M costs for
the first year of operation (fiscal year 2003)
are estimated to be between $135,000
and $150,000. However, the avoided
treatment costs associated with removing
0.5 mgd from the conventional activated
sludge process are expected to be as much
as $60,000. Thus, the additional cost asso-
ciated with the new sidestream treatment
system, not including existing O&M costs,
is anticipated to be about $80,000 to
$90,000 per year. Operational costs will
be borne by the refinery. 

44



HRSD is selling the water to the refinery
at cost to recover only the additional
investment (capital and O&M costs)
incurred to treat and transport the water to
the refinery. The current reclaimed water
rate of $1.50/1,000 gallons is based on
full recovery costs over a 20-year period.
The rate will be reevaluated after three
years but in no case will exceed the cost of
potable water, which currently is
$3.25/1,000 gallons.

PPootteennttiiaall  FFuuttuurree  UUsseess
A potential future use of reclaimed water

at the refinery is boiler feed water. Pilot
testing concluded that HRSD’s reclaimed
water could be treated by reverse osmosis
(RO) to meet boiler feed water require-
ments. The refinery has installed RO facili-
ties and is embarking on a one year full
scale operation to evaluate the use of RO
treated reclaimed water as boiler feed.
During this period, all of the reclaimed
water produced at YRTP will be used for
boiler feed. This use, in addition to the
service water uses, ultimately may require
expansion of HRSD’s facilities to accommo-
date higher flows and presents issues asso-
ciated with ability to meet peak demands,
maintenance of consistent pH, and dispos-
al of reject water from the RO system.
Current and future uses could result in total

reclaimed water use at the refinery as high
as 1.0 mgd during peak operation.

HRSD also is pursuing the use of
reclaimed water from some of its other
wastewater treatment facilities. Projects
being considered include: providing
reclaimed water to the Virginia Department
of Transportation (VDOT) for tunnel wash-
ing; irrigation at a planned golf course in
the City of Norfolk; landscape irrigation at
Old Dominion University; using reclaimed
water at the Southeastern Public Service
Authority’s waste-to-energy steam and
power plant in Portsmouth; and use at a
new gas fired steam plant at the U.S.
Navy’s naval amphibious base in Virginia
Beach.

The VDOT project has the potential for
development of a bulk distribution market.
HRSD will pursue bulk distribution with
landscapers, municipalities, contractors,
and others who need large quantities of
nonpotable water for irrigation, cleaning,
surface wetting, and industrial uses.

For further information, contact:
Hampton Roads Sanitation District, 1436
Air Rail Avenue, Virginia Beach, Virginia
23455-3002.

55

Sequencing
Batch Reactor



BBaacckkggrroouunndd
Irvine Ranch Water District (IRWD) was

founded in 1961 in the Orange County
area of Southern California. This semiarid
region receives an average of only 12 to
13 inches of rainfall per year. At the time
the District was formed, the area was pri-
marily agricultural. A majority of the prop-
erty within the District boundaries was